Корзина
в данный момент не выбран
ни один товар
 
 
 
 
нет описания

Модель Наименование Цена(грн)
1 318-228 Винт 28.01
шт.  
2 323-250 Патрон 0
шт.  
3 324-719 Редуктор в сборе 948.3
шт.  
4 324-114 Лимб 0
шт.  
5 324-108 Пластина 0
шт.  
6 324-109 NUT 0
шт.  
7 324-110 Пружина 0
шт.  
8 324-347 WASHER (D) 0
шт.  
9 324-720 FRONT CASE 0
шт.  
10 306-936 STEEL BALL D5 0
шт.  
11 324-111 Шестерня 0
шт.  
12 324-348 PLANET GEAR (C) SET (3 PCS.) 0
шт.  
13 324-349 WASHER (A) 0
шт.  
14 324-501 Корпус 103.13
шт.  
15 324-357 SCREW SET D3X12 (4 PCS.) 0
шт.  
16 324-115 Штифт 59.93
шт.  
17 324-351 Шестерня 0
шт.  
18 324-112 PINION (C) 0
шт.  
19 324-352 PLANET GEAR (B) SET (3 PCS.) 0
шт.  
20 324-113 PINION (B) 0
шт.  
21 324-354 Шестерни (к-т) 0
шт.  
22 324-353 FIRST RING GEAR 0
шт.  
23 324-355 WASHER (B) 0
шт.  
24 324-356 MOTOR SPACER 0
шт.  
25 318-244 Электродвигатель 260.43
шт.  
26 313-687 TAPPING SCREW (W/FLANGE) D3X16 (BLACK) 0
шт.  
28 949-203 MACHINE SCREW M3X8 (10 PCS.) 0
шт.  
29 949-451 SPRING WASHER M3 (10 PCS.) 0
шт.  
30 324-363 Корпус 582.72
шт.  
31 324-121 INTERNAL WIRE (B) 90L (BLACK) 0
шт.  
32 324-120 INTERNAL WIRE (B) 140L (RED) 0
шт.  
33 324-119 Выключатель 457.94
шт.  
34 324-117 PUSHING BUTTON 0
шт.  
35 323-229 FERRITE CORE 0
шт.  
36 324-116 SHIFT KNOB 0
шт.  
39 320-287 HOOK ASS'Y 0
шт.  
40 320-288 V-LOCK NUT M5 0
шт.  
41 306-952 STRAP (BLACK) 0
шт.  
42 315-141 TERMINAL SUPPORT (A) 0
шт.  
43 319-926 Клавиша реверса 0
шт.  
44 319-927 SPECIAL SCREW M5 0
шт.  
45 324-079 Аккумуляторная батарея 1160.57
шт.  
46 325-245 Корпус 0
шт.  
501 UC18YG Зарядное устройство 0
шт.